Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5260 Antl 96.87 0.14 0.72
NVNT a 5280 Antl 96.87 0.14 0.72
NVNT a 5320 Antl 96.94 0.13 0.72
NVNT a 5260 Ant2 96.94 0.13 0.72
NVNT a 5280 Ant2 96.94 0.13 0.72
NVNT a 5320 Ant2 96.94 0.13 0.72
NVNT n20 5260 Antl 96.65 0.15 0.77
NVNT n20 5280 Antl 96.73 0.14 0.77
NVNT n20 5320 Antl 96.65 0.15 0.77
NVNT n20 5260 Ant2 96.73 0.14 0.77
NVNT n20 5280 Ant2 96.73 0.14 0.77
NVNT n20 5320 Ant2 96.65 0.15 0.77
NVNT n40 5270 Antl 93.64 0.29 1.54
NVNT n40 5310 Antl 93.64 0.29 1.54
NVNT n40 5270 Ant2 93.79 0.28 1.54
NVNT n40 5310 Ant2 93.64 0.29 1.54
NVNT ac20 5260 Antl 96.65 0.15 0.77
NVNT ac20 5280 Antl 96.73 0.14 0.77
NVNT ac20 5320 Antl 96.65 0.15 0.77
NVNT ac20 5260 Ant2 96.65 0.15 0.77
NVNT ac20 5280 Ant2 96.73 0.14 0.77
NVNT ac20 5320 Ant2 96.73 0.14 0.77
NVNT ac40 5270 Antl 93.64 0.29 1.54
NVNT ac40 5310 Antl 93.64 0.29 1.54
NVNT ac40 5270 Ant2 93.64 0.29 1.54
NVNT ac40 5310 Ant2 93.64 0.29 1.54
NVNT ac80 5290 Antl 88.28 0.54 3.09
NVNT ac80 5290 Ant2 88.04 0.55 3.09
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5260 Antl 9.8 0.14 9.94 24 Pass
NVNT a 5280 Antl 10.34 0.14 10.48 24 Pass
NVNT a 5320 Antl 10.51 0.13 10.64 24 Pass
NVNT a 5260 Ant2 10.89 0.13 11.02 24 Pass
NVNT a 5280 Ant2 11.19 0.13 11.32 24 Pass
NVNT a 5320 Ant2 10.77 0.13 10.9 24 Pass
NVNT n20 5260 Antl 9.32 0.15 9.47 24 Pass
NVNT n20 5280 Antl 9.38 0.14 9.52 24 Pass
NVNT n20 5320 Antl 9.65 0.15 9.8 24 Pass
NVNT n20 5260 Ant2 10.14 0.14 10.28 24 Pass
NVNT n20 5280 Ant2 10.15 0.14 10.29 24 Pass
NVNT n20 5320 Ant2 9.64 0.15 9.79 24 Pass
NVNT n20 5260 MIMO - - 12.90 24 Pass
NVNT n20 5280 MIMO - - 12.93 24 Pass
NVNT n20 5320 MIMO - - 12.81 24 Pass
NVNT n40 5270 Antl 9.43 0.29 9.72 24 Pass
NVNT n40 5310 Antl 9.44 0.29 9.73 24 Pass
NVNT n40 5270 Ant2 10.09 0.28 10.37 24 Pass
NVNT n40 5310 Ant2 9.87 0.29 10.16 24 Pass
NVNT n40 5270 MIMO - - 13.07 24 Pass
NVNT n40 5310 MIMO - - 12.96 24 Pass
NVNT ac20 5260 Antl 9.41 0.15 9.56 24 Pass
NVNT ac20 5280 Antl 9.37 0.14 9.51 24 Pass
NVNT ac20 5320 Antl 9.56 0.15 9.71 24 Pass
NVNT ac20 5260 Ant2 10.16 0.15 10.31 24 Pass
NVNT ac20 5280 Ant2 10.2 0.14 10.34 24 Pass
NVNT ac20 5320 Ant2 9.65 0.14 9.79 24 Pass
NVNT ac20 5260 MIMO - - 12.96 24 Pass
NVNT ac20 5280 MIMO - - 12.96 24 Pass
NVNT ac20 5320 MIMO - - 12.76 24 Pass
NVNT ac40 5270 Antl 9.41 0.29 9.7 24 Pass
NVNT ac40 5310 Antl 9.55 0.29 9.84 24 Pass
NVNT ac40 5270 Ant2 10.17 0.29 10.46 24 Pass
NVNT ac40 5310 Ant2 9.81 0.29 10.1 24 Pass
NVNT ac40 5270 MIMO - - 13.11 24 Pass
NVNT ac40 5310 MIMO - - 12.98 24 Pass
NVNT ac80 5290 Antl 10 0.54 10.54 24 Pass
NVNT ac80 5290 Ant2 10.52 0.55 11.07 24 Pass
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

NVNT ‘ ac80 ‘ 5290 ‘ MIMO ‘ - - 13.82 24 ‘ Pass ‘

Note 1: Total power=Conducted power + Duty factor; MIMO Power=ANT1 Power+ANT2 Power
Note 2: Antenna Gain: ANT1: 2.34dBi, ANT2: 2.11dBi, Sum: 5.35dBi.
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[09:51:48 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

9.80 dBm /20 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.22 dBm /Hz

STATUS.

Power NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[09:57:22 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

10.34 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.67 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:01:52 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

10.51 dBm /20 MHz

Center Freq
5.320000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.50 dBm /Hz

STATUS.

Power NVNT a 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[09:53:29 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

10.89 dBm /20 MHz

Center Freq
5.260000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.12 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[09:58:47 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

11.19 dBm /20 MHz

Center Freq
5.280000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.82 dBm /Hz

STATUS.

Power NVNT a 5280MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:03:25 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

10.77 dBm /20 MHz

Center Freq
5.320000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.24 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[10:08:21 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

9.32 dBm /20 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.69 dBm /Hz

STATUS.

Power NVNT n20 5260MHz Ant1

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[10:17:38 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

9.38 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.63 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:26:44 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

9.65 dBm /20 MHz

Center Freq
5.320000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.36 dBm /Hz

STATUS.

Power NVNT n20 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[10:12:02 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

10.14 dBm /20 MHz

Center Freq
5.260000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.87 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[10:20:51 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

10.15 dBm /20 MHz

Center Freq
5.280000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.86 dBm /Hz

STATUS.

Power NVNT n20 5280MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:30:25 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

9.64 dBm /20 MHz

Center Freq
5.320000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.38 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:37:46 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

9.43 dBm /40 MHz

Center Freq
5.270000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.59 dBm /Hz

STATUS.

Power NVNT n40 5270MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:47:56 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

9.44 dBm /40 MHz

Center Freq
5.310000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.58 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5310MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:41:16 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

10.09 dBm /40 MHz

Center Freq
5.270000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.93 dBm /Hz

STATUS.

Power NVNT n40 5270MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:51:20 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

9.87 dBm /40 MHz

Center Freq
5.310000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.15 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5310MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[10:10:27 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

9.41 dBm /20 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.60 dBm /Hz

STATUS.

Power NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[10:19:05 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

9.37 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.64 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:28:20 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

9.56 dBm /20 MHz

Center Freq
5.320000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.45 dBm /Hz

STATUS.

Power NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[10:13:39 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

10.16 dBm /20 MHz

Center Freq
5.260000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.85 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[10:22:31 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

10.20 dBm /20 MHz

Center Freq
5.280000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.81 dBm /Hz

STATUS.

Power NVNT ac20 5280MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:32:14 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

9.65 dBm /20 MHz

Center Freq
5.320000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.36 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

. Trig: Free Run

[10:39:26 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

9.41 dBm /40 MHz

Center Freq
5.270000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-66.61 dBm /Hz

STATUS.

Power NVNT ac40 5270MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.310000000 GHz
==

#IFGain:Low

[10:49:35 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.310000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

9.55 dBm /40 MHz

Center Freq
5.310000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.47 dBm /Hz

STATUS.

Power NVNT ac40 5310MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:43:02 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

10.17 dBm 1 40 MHz

Center Freq
5.270000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.85 dBm /Hz

STATUS.

Power NVNT ac40 5270MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[11:03:10 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

9.81 dBm /40 MHz

Center Freq
5.310000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.21 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5310MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.290000000 GHz

#IFGain:Low

-

[11:18:59 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.29 GHz
#Res BW 1 MHz

Channel Power

10.00 dBm /80 MHz

Center Freq
5.290000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.03 dBm /Hz

STATUS.

Power NVNT ac80 5290MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.290000000 GHz

#IFGain:Low

. Trig: Free Run

[11:20:46 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.29 GHz
#Res BW 1 MHz

Channel Power

10.52 dBm /80 MHz

Center Freq
5.290000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.51 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5290MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5260 Antl 19.89 Pass
NVNT a 5280 Antl 20.01 Pass
NVNT a 5320 Antl 19.94 Pass
NVNT a 5260 Ant2 20.21 Pass
NVNT a 5280 Ant2 20.05 Pass
NVNT a 5320 Ant2 20.02 Pass
NVNT n20 5260 Antl 20.17 Pass
NVNT n20 5280 Antl 20.23 Pass
NVNT n20 5320 Antl 20.19 Pass
NVNT n20 5260 Ant2 20.41 Pass
NVNT n20 5280 Ant2 20.38 Pass
NVNT n20 5320 Ant2 20.38 Pass
NVNT n40 5270 Antl 39.53 Pass
NVNT n40 5310 Antl 39.73 Pass
NVNT n40 5270 Ant2 40.34 Pass
NVNT n40 5310 Ant2 39.46 Pass
NVNT ac20 5260 Antl 19.94 Pass
NVNT ac20 5280 Antl 20.19 Pass
NVNT ac20 5320 Antl 20.23 Pass
NVNT ac20 5260 Ant2 20.51 Pass
NVNT ac20 5280 Ant2 20.35 Pass
NVNT ac20 5320 Ant2 20.21 Pass
NVNT ac40 5270 Antl 39.43 Pass
NVNT ac40 5310 Antl 39.46 Pass
NVNT ac40 5270 Ant2 40.24 Pass
NVNT ac40 5310 Ant2 39.80 Pass
NVNT ac80 5290 Antl 79.62 Pass
NVNT ac80 5290 Ant2 80.62 Pass
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[09:52:08 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.26991 GHz
-25.724 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.4 dBm

16.463 MHz

Transmit Freq Error
x dB Bandwidth

-34.617 kHz
19.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[09:57:40 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.506 MHz
-64.484 kHz

20.01 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.289941 GHz

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5280MHz Ant1
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:02:10 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.32995 GHz
-22.811 dBm

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.1 dBm

16.450 MHz

Transmit Freq Error
x dB Bandwidth

-19.655 kHz
19.94 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[09:53:49 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.618 MHz
-112.26 kHz
20.21 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 65.269992 GHz

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[09:59:07 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.289968 GHz
-24.171 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.7 dBm

16.550 MHz

Transmit Freq Error
x dB Bandwidth

-59.133 kHz
20.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:03:43 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.526 MHz
-19.432 kHz
20.02 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.32999 GHz

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

Center Freq: 6.260000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:08:41 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.270069 GHz

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.4 dBm

17.555 MHz

Transmit Freq Error
x dB Bandwidth

-14.194 kHz
20.17 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.260000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT n20 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:17:57 AM Apr15, 2025

Center Freq: 5.280000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.567 MHz
-33.376 kHz
20.23 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.29008 GHz

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.280000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:27:02 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.330076 GHz
-26.993 dBm

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

17.547 MHz

Transmit Freq Error
x dB Bandwidth

-19.408 kHz
20.19 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[10:12:23 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.658 MHz
-68.588 kHz

20.41 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.270135 GHZ

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[10:21:09 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.290197 GHz
-25.373 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.9 dBm

17.652 MHz

Transmit Freq Error
x dB Bandwidth

7.617 kHz
20.38 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:30:45 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.625 MHz
11.824 kHz
20.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.330202 GHZ

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:38:05 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.289781 GHz
-26.626 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.5 dBm

36.038 MHz

Transmit Freq Error
x dB Bandwidth

16.086 kHz
39.53 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:48:15 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.036 MHz
5.455 kHz
39.73 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.329869 GHz

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5310MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:41:37 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.290112 GHZ
-27.090 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.0 dBm

36.023 MHz

Transmit Freq Error
x dB Bandwidth

-56.430 kHz
40.34 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5270MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:51:40 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.808 MHz
138.61 kHz
39.46 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.329868 GHz

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5310MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[10:10:45 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.269963 GHz
-24.948 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.4 dBm

17.546 MHz

Transmit Freq Error
x dB Bandwidth

-8.008 kHz
19.94 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[10:19:25 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.573 MHz
-18.168 kHz
20.19 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.290079 GHz

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:28:39 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.330094 GHZ
-26.998 dBm

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

17.549 MHz

Transmit Freq Error
x dB Bandwidth

-19.005 kHz
20.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

[10:13:57 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.635 MHz
-56.495 kHz

20.51 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.270197 GHZ
-25.151 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5260MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[10:22:50 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.290189 GHz
-24.667 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.9 dBm

17.648 MHz

Transmit Freq Error
x dB Bandwidth

11.968 kHz
20.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.320000000 GHz

#IFGain:Low

. Trig: Free Run

[10:32:34 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.604 MHz
346 Hz

20.21 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.330104 GHZ

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5320MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:39:45 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.289723 GHz
-27.893 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.4 dBm

35.987 MHz

Transmit Freq Error
x dB Bandwidth

8.190 kHz
39.43 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:49:53 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.946 MHz

-32.248 kHz
39.46 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.329697 GHz

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5310MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:43:21 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.290068 GHZ
-29.3156 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.0 dBm

36.027 MHz

Transmit Freq Error
x dB Bandwidth

-53.543 kHz
40.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5270MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[11:03:28 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.769 MHz
133.23 kHz
39.80 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.330031 GHZ

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5310MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.290000000 GHz

#IFGain:Low

-

[11:19:19 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.290000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.29 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.329824 GHz
-34.623 dBm

Center Freq
5.290000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 16.5 dBm

75.236 MHz

Transmit Freq Error
x dB Bandwidth

15.774 kHz
79.62 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5290MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.290000000 GHz

#IFGain:Low

. Trig: Free Run

[11:21:04 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.29 GHz
#Res BW 300 kHz

Occupied Bandwidth

75.558 MHz
175.18 kHz
80.62 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.330485 GHZ
-31.624 dBm

Center Freq
5.290000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 17.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5290MHz Ant2
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FCC ID: 2A4K9-T2PLUS

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5260 Antl 16.386
NVNT a 5280 Antl 16.422
NVNT a 5320 Antl 16.381
NVNT a 5260 Ant2 16.451
NVNT a 5280 Ant2 16.448
NVNT a 5320 Ant2 16.406
NVNT n20 5260 Antl 17.535
NVNT n20 5280 Antl 17.562
NVNT n20 5320 Antl 17.57
NVNT n20 5260 Ant2 17.568
NVNT n20 5280 Ant2 17.598
NVNT n20 5320 Ant2 17.521
NVNT n40 5270 Antl 36.01
NVNT n40 5310 Antl 36.071
NVNT n40 5270 Ant2 36.108
NVNT n40 5310 Ant2 35.839
NVNT ac20 5260 Antl 17.549
NVNT ac20 5280 Antl 17.555
NVNT ac20 5320 Antl 17.555
NVNT ac20 5260 Ant2 17.575
NVNT ac20 5280 Ant2 17.57
NVNT ac20 5320 Ant2 17.552
NVNT ac40 5270 Antl 36.019
NVNT ac40 5310 Antl 36.112
NVNT ac40 5270 Ant2 36.112
NVNT ac40 5310 Ant2 35.881
NVNT ac80 5290 Antl 75.239
NVNT ac80 5290 Ant2 75.769
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [09:51:58 AM Apr15, 2025

Frequency

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.2 dBm
16.386 MHz

Transmit Freq Error -30.147 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.03 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [09:57:30 AM Apr 15, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.278698 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
16.422 MHz

Transmit Freq Error -58.268 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5280MHz Ant1
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:02:01 AM Apr15, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.318728 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.9 dBm
16.381 MHz

Transmit Freq Error -12.538 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.72 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5320MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [09:53:39 AM Apr15, 2025

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.256208 GHZ

Ref Offset 2.65 dB
R:f Zzs.eﬁﬁ dBm 0.72431 dBm

Frequency

Center Freq
5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.4 dBm
16.451 MHz

Transmit Freq Error -86.199 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.86 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5260MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [09:58:57 AM Apr15, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.278758 GHZ

Ref Offset 2.66 dB
Ref 22.65 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
16.448 MHz

Transmit Freq Error -43.625 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.77 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:03:34 AM Apr15, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.321239 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.3 dBm
16.406 MHz

Transmit Freq Error -11.135 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.59 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5320MHz Ant2
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:08:30 AM Apr15, 2025

Frequency

Center Freq 5.260000000 GHz Center Freq: 6.260000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.260000000 GHz

Center 5.26 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.8 dBm
17.535 MHz

Transmit Freq Error -22.632 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.02 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:17:47 AM Apr15, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.281308 GHZ

Refs3oocem ___ -0.055577 dBm

Frequency

Center Freq
5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.9 dBm
17.562 MHz

Transmit Freq Error -26.164 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.16 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

[10:26:53 AM Apr15, 2025

Center Freq: 6.320000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 200 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.570 MHz

Transmit Freq Error
x dB Bandwidth

-12.281 kHz
20.20 MHz

% of OBW Power
x dB

5.320697 GHz
-0.70861 dBm

Span 30 MHz
Sweep 1.333 ms|

15.1 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

Center Freq

5.320000000 GHz

CF Step
3.000000 MHz

OBW NVNT n20 5320MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [

[10:12:13 AM Apr15, 2025

Center Freq: 6.260000000 GHz

#Atten: 30 dB

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.568 MHz
-43.949 kHz
20.05 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.2568728 GHZ

Span 30 MHz
Sweep 1.333 ms|

15.8 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.260000000 GHz

CF Step
3.000000 MHz
Man
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:20:59 AM Apr 15, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.278761 GHZ

Ref Offset 2.66 dB
Ref 22.65 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
17.598 MHz

Transmit Freq Error 7.985 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.11 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:30:35 AM Apr15, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.3 dBm
17.521 MHz

Transmit Freq Error 11.566 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.10 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5320MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

Center Freq: 6.270000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:37:55 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.268116 GHz

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 15.6 dBm

36.010 MHz

Transmit Freq Error
x dB Bandwidth

1.737 kHz
40.17 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.270000000 GHz

CF Step
6.000000 MHz

OBW NVNT n40 5270MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:48:05 AM Apr15, 2025

Center Freq: 6§.310000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.071 MHz

-10.338 kHz
39.66 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.30814 GHz

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.310000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT n40 5310MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE | [10:41:25 AM Apr15, 2025

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

Frequency

Center Freq: 6.270000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.274206 GHZ
0.089752 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.9 dBm

36.108 MHz

Transmit Freq Error
x dB Bandwidth

-48.322 kHz
40.80 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5270MHz Ant2

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [10:51:29 AM Apr15, 2025

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

Frequency

Center Freq: 6§.310000000 GHz Radio Std: None

Avg[Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

35.839 MHz
150.42 kHz
39.89 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.313396 GHZ

5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz
Total Power 15.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5310MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

Center Freq: 6.260000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:10:36 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.261248 GHz

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.9 dBm

17.549 MHz

Transmit Freq Error
x dB Bandwidth

-12.722 kHz
19.87 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.260000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:19:14 AM Apr15, 2025

Center Freq: 5.280000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.555 MHz
-17.615 kHz
20.17 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.28123 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 14.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.280000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5280MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

Center Freq: 6.320000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:28:29 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.321242 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.1 dBm

17.555 MHz

Transmit Freq Error
x dB Bandwidth

-12.408 kHz
19.90 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.320000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.260000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:13:48 AM Apr15, 2025

Center Freq: 6.260000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.575 MHz
-44.206 kHz
19.97 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.25874 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.260000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ac20 5260MHz Ant2

Page 57 of 105



Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:22:40 AM Apr15, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.281239 GHz

Ref Offset 2.66 dB
Ref 22.65 dBm

5.280000000 GHz

Center 5.28 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
17.570 MHz

Transmit Freq Error -5.987 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.03 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5280MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:32:24 AM Apr15, 2025

Center Freq 5.320000000 GHz Center Freq: 6.320000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.321203 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

5.320000000 GHz

Center 5.32 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.2 dBm
17.552 MHz

Transmit Freq Error -2.119 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.95 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5320MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:39:36 AM Apr15, 2025

Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.26808 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.270000000 GHz

Center 5.27 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
36.019 MHz

Transmit Freq Error -8.270 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.71 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5270MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:49:44 AM Apr15, 2025

Center Freq 5.310000000 GHz Center Freq: 6§.310000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.313096 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.310000000 GHz

Center 5.31 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
36.112 MHz

Transmit Freq Error -3.354 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.72 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5310MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE | [10:43:12 AM Apr15, 2025

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

Frequency

Center Freq: 6.270000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.274176 GHZ
0.081293 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.9 dBm

36.112 MHz

Transmit Freq Error
x dB Bandwidth

-53.756 kHz
40.77 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5270MHz Ant2

[ [ntl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [11:03:19 AM Apr15, 2025

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

Frequency

Center Freq: 6§.310000000 GHz Radio Std: None

Avg[Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth

35.881 MHz
128.74 kHz
39.80 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.313234 GHZ

5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz
Total Power 15.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5310MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:19:08 AM Apr15, 2025

Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 65.296516 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.290000000 GHz

Center 5.29 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 17.1 dBm
75.239 MHz

Transmit Freq Error 42.688 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.85 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5290MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:20:55 AM Apr15, 2025

Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.303236 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

5.290000000 GHz

Center 5.29 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.3 dBm
75.769 MHz

Transmit Freq Error 114.32 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.41 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5290MHz Ant2
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